

QUALITY SPECIFICATION SHEET

Article:	Square 711-403		
Composition:	73% WO – 14% PL – 10% PA – 3% AF		
Width (cm):	150	Dyeing process:	Yarn dyed
Weight (g/sqm):	435	Weight (g/lm):	630
Repeat horizontal (cm):	74	Repeat vertical (cm):	78
Cleaning methods:	    		
Piece lenght (about meters):	50	Custom tariff:	51113080

Description	Test method	Test result
Martindale	UNI EN ISO 12947-2	> 40.000 turns
Pilling	UNI EN ISO 12945-2 (at 5.000 cycles)	3-4
Colour fastness to light	UNI EN ISO 105 B02	5
Colour fastness to wet rubbing	UNI EN ISO 105 x12	4
Colour fastness to dry rubbing	UNI EN ISO 105 x12	4-5
Cigarette test	BS 5852 PART 1 IGN 0	Pass
Match test	BS 5852 PART 1 IGN 1	Pass
Classe IIM	UNI 9175/1987	
Crib 5	BS 5852 PART 2 IGN 5	
IMO	A.652/16 (Upholstery)	
California	California Technical Bullettin 117 – Section 1	